Rev. 01

15 Jan 2008
STP 3 & 4 Final Safety Analysis Report

9.2 Water Systems

The information in this section of the reference ABWR DCD, including all subsections,
tables, and figures, is incorporated by reference with the following departures and
supplements:

STP DEP 1.1-2

STD DEP T1 2.14-1

STD DEP 9.2-1 (Table 9.2-4d)

STP DEP 9.2-2 (Table 9.2-15, Figure 9.2-10)

STP DEP 9.2-3

STP DEP 9.2-5 (Table 9.2-13, Figure 9.2-7)

STD DEP 9.2-7 (Table 9.2-6, Table 9.2-7, and Figure 9.2-2)
STP DEP 9.2-8 (Table 9.2-14 and Figure 9.2-9 Sheet 1 of 2)
STD DEP Admin (Figure 9.2-4)

STD DEP Admin (Table 9.2-11, Figure 9.2-6b)

9.2.4 Potable and Sanitary Water System

9.2.4.2 Portions Outside the Scope of ABWR Standard Plant

The conceptual design information in this subsection of the reference ABWR DCD is
replaced with the following site-specific departures and supplements:

9.2.4.2.2 Power Generation Design Bases (Interface Requirements)
STP DEP 9.2-8
(1) The PSW System is designed to provide to all buildings at STP 3 & 4 a

minimum of 45-m>/ 90 m3/h of potable water intermittently during peak
demands.

(2) Potable water will be supplied directly off of the well water system and is
filtered-and chemically treated to prevent harmful physiological effects on
plant personnel.

(3) The PSW System includes a sewage treatment system which treats sanitary
waste for all four units at the STP site using the activated sludge biological
treatment process. The aeration tanks are capable of receiving waste at a
rate between 45 220 m3/d and 485 480 m*/d.

Water Systems 9.2-1



Rev. 01

15 Jan 2008
STP 3 & 4 Final Safety Analysis Report

(6) The emergency eyewash and shower stations require the use of tepid water.

(7) The system supply pressure is regulated to ensure that no plumbing fixture
or equipment connection is subjected to a pressure greater than 60 psig (43
m) under normal operating conditions.

(8) The Potable Water System is shared between STP 3 & 4: the Sewage
Treatment System (STS) is shared between all four units at the STP site.

9.2.4.2.3 System Description

The PSW system includes a potable water system, a sanitary drainage system, and a
sewage treatment system. The PSW system is designed and installed in accordance
with the International Plumbing Code 2003, and all state and local codes, as
applicable.

The portions of the PSW system outside of the ABWR Standard Plant are shown on
Figure 9.2-9.

9.2.4.2.3.1 Potable Water System

The potable water system is shared between STP 3 & 4. Raw water is pumped from
groundwater wells into the potable water storage tank. A hypochlorite injection pump
and tank are provided to inject sodium hypochlorite to the water entering the potable
water storage tank. Potable water pumps send water from the potable water storage
tank to a distribution system. A hydropneumatic pressure tank and an air compressor
(or air receiver tank) are provided to maintain adequate pressure within the potable
water distribution piping system. Potable water used for hot water service is sentto a
heater where it is heated and distributed throughout the plant.

9.2.4.2.3.2 Sanitary Drainage System
The sanitary drainage system collects liquid and solid wastes and conveys them to the
STS.

9.2.4.2.3.3 Sewage Treatment System

The STS is shared between all four units at the STP site. The STS is a structure
containing several compartments that uses the activated sludge biological treatment
process. The STS includes a comminutor with a bypass screen channel, aeration
tanks, final clarifiers, a chlorine contact tank, aerobic digesters, air blowers, a froth
spray pump, a hypochlorite pump, and related equipment. The system can be
operated in two modes: extended aeration and contact stabilization.

9.2.4.2.4 System Operation

9.2.4.2.4.1 Normal Operation

The design and construction of the potable water supply includes facilities for metering,
storage, pressure maintenance, pumping, and disinfection. The design and
construction will meet all state requirements for a designated noncommunity, non-

9.2-2 Water Systems



Rev. 01
15 Jan 2008

STP 3 & 4 Final Safety Analysis Report

transient potable water supply. The potable water pumps take water from the potable
water storage tank and discharge it to the distribution system. Maintenance of working
pressure in the system will be provided with a hydropneumatic pressure tank. Under
automatic control, a low-pressure switch starts one of the potable water pumps when
the hydropneumatic pressure tank water pressure falls below a specified limit. A
pressure switch automatically starts a second potable water pump when a single pump
is unable to maintain the tank pressure above a specified limit. When the water level
reaches a specified high level in the hydropneumatic pressure tank, a level switch
automatically stops the potable water pumps. If high water level in the pressure tank
is reached and the tank pressure is low, the air compressor is automatically started and
is stopped at a specified pressure by a high-pressure switch.

Normally, the STS is operated in the extended aeration mode. The sanitary wastes
enter the STS via the comminutor, in which any solids are shredded, and flows into the
aeration tanks. In the aeration tanks, the waste liquids are continuously aerated.
Foaming occasionally occurs in the aeration tanks. A froth spray system is provided
that uses processed sewage to control any froth that is present. The aeration tank
contents are then transferred to the clarifiers where the sludge is allowed to settle. The
clarified sewage passes into the chlorine contact tank for chlorination before being
discharged to the Main Cooling Reservoir (MCR). The settled sludge is sent to the
aerobic digesters and disposed of by land application on the STP site in accordance
with the permit to land-apply sewage sludge or dewatered and shipped offsite for
disposal.

9.2.4.2.4.2 Abnormal Operation

9.2.4.2.5

The components of the PSW system are designed to meet the increased needs during
refueling operations when additional personnel are onsite.

The STS may be operated in the contact stabilization mode to process the substantially
higher wastewater flow rates during outages. In this mode, a portion of the settled
sludge from the final clarifiers is aerated, sent to the aeration tanks, and mixed with
incoming sewage.

Evaluation of Potable and Sanitary Water System Performance (Interface
Requirements)

The following site-specific supplement addresses the COL License Information Iltem in
this subsection:

The PSW system includes a potable water system, a sanitary drainage system, and a
sewage treatment system. The PSW system is designed and installed in accordance
with the International Plumbing Code 2003, and all state and local codes, as
applicable.

The PSW system will be designed with no interconnections with systems having the
potential for containing radioactive materials. Protection will be provided through the
use of air gaps, where necessary.

Water Systems 9.2-3



STP 3 & 4

Rev. 01
15 Jan 2008
Final Safety Analysis Report

9.2.5 Ultimate Heat Sink

The conceptual design information in this subsection of the reference ABWR DCD,
including all subsections, tables, and figures, is replaced with the following
supplements:

9.2.5.1 Safety Design Bases (Interface Requirements)

9.2-4

(1)

The ultimate heat sink (UHS) is designed to provide sufficient cooling water
to the Reactor Service Water (RSW) system to permit safe shutdown and
cooldown of the unit and maintain the unit in a safe shutdown condition. The
RSW water temperature at the inlet to the Reactor Cooling Water
(RCW)/RSW heat exchangers is not to exceed 35°C during a loss-of-coolant
accident (LOCA) (GDC 44).

In the event of an accident, the UHS is designed to provide sufficient cooling
water to the RSW system to safely dissipate the heat for that accident. The
amount of heat to be removed is provided in Tables 9.2-4a, 9.2-4b, and 9.2-
4c (GDC 44).

The UHS is sized so that makeup water is not required for at least 30 days
following an accident and design basis temperature and chemistry limits for
safety-related equipment are not exceeded.

The UHS is designed to perform its safety function during periods of adverse
site conditions, resulting in maximum water consumption and minimum
cooling capability.

The UHS is designed to withstand the most severe natural phenomenon or
site-related event (e.g., SSE, tornado, hurricane, flood, freezing, spraying, jet
forces, missiles, fire, failure of non-Seismic Category | equipment, flooding as
a result of pipe failures or transportation accident), and reasonably probable
combinations of less severe phenomena and/or events, without impairing its
safety function (GDC 2 and 4).

The safety-related portion of the UHS is designed to perform its required
cooling function assuming a single active failure in any mechanical or
electrical system.

The UHS is designed to withstand any credible single failure of man-made
structural features without impairing its safety function.

All safety-related heat rejection systems are redundant so that the essential
cooling function can be performed even with the complete loss of one
division. Single failures of passive components in electrical systems may
lead to the loss of the affected pump, valve, or other components and the
partial or complete loss of cooling capability of that division but not of other
divisions.

Water Systems



Rev. 01

15 Jan 2008
STP 3 & 4 Final Safety Analysis Report

(9) The UHS and any pumps, fans, valves, structures, or other components that
remove heat from safety systems are designed to Seismic Category | and
ASME Code, Section lll, Class 3, Quality Assurance B, Quality Group C,
IEEE-379, IEEE-603, and IEEE-308 requirements.

(10) The UHS is arranged in three divisions. Active components within each
division are powered by their respective Class 1E divisions. Each division is
physically separated and electrically independent of the other divisions.

(11) The UHS is designed to include the capability for full operational inspection
and testing.

(12) In the event of loss of preferred power source, the UHS is designed to be
powered by the onsite emergency power system.

(13) UHS System Divisions A and B components have control interfaces with the
Remote Shutdown System (RSS) as required to support UHS operation
during RSS design basis conditions.

9.2.5.2 Power Generation Design Bases (Interface Requirements)

The UHS is designed to remove the heat load of the RSW system during all phases of
normal plant operation. These heat loads are provided in Tables 9.2-4a, 9.2-4b, and
9.2-4c. However, it is not a requirement that the UHS temperature be assumed to be
the maximum temperature for all operating modes during normal plant operations.

9.2.5.3 System Description

The UHS for each unit consists of common water storage compartment and three
mechanically and electrically independent mechanical-induced draft cooling tower
divisions designed to remove heat from the respective RCW/RSW divisions (see
Figures 1.2-32 through 1.2-36, “General Arrangement, Reactor Service Water Pump
House and UHS Basin”).

9.2.5.3.1 General Description

The UHS is a highly reliable, Seismic Category | structure that provides an adequate
source of cooling water that is available at all times for reactor operation, shutdown
cooling, and accident mitigation. The RSW is pumped from the UHS storage
compartment to the RCW heat exchangers for removal of heat. The heated water is
returned to the mechanical-induced draft cooling tower where the heat is dissipated to
the atmosphere by evaporation and conduction (see P&ID Figure 9.2-7, sheets 1 to 3).

The design of the RSW pump house, cooling towers, and UHS basin allows periodic
inspections of components (pumps, fans, cooling tower cells, strainers, valves, and
piping) to ensure system integrity and capability as required by GDC 45.

The design of the UHS system meets the requirements of GDC 46 by allowing